










Albi Manufacturing SSV ASTM E 119 
WFCi PN# 04042d 

SAMPLE DESCRIPTION 

The sample in this test was a 4'X4' wood framed 2"X4" construction with the 

exposed and unexposed sides sheathed with 5/8" Fireguard GP ToughRock 

type X gypsum wallboard. The studs in the construction were spaced at 16" 

on center. The exposed surface was coated by the client's representative 

with Red 15X0505 487 water base primer and 60 mils of Albi Clad TF 

intumescent coating. 

This sample is referred to by the client as Cl. 

Seven thermocouples were placed on the sample to record temperatures 

during the test. Two of these thermocouples, TCs 1 and 2, were placed 

inside the sample between the wood studs and the exposed gypsum layer. 

TC 1 was on the left stud (facing the exposed side), 2'-4" up from the 

bottom of the sample, and TC 2 was on the right stud 2'-4" down from the 

top of the sample. TCs 3-7 were on the unexposed face of the sample with 

TC 5 in the center 2' from each edge and the rest in corners 12" from each 

of the nearest two edges. TC 3 was in the top left corner (facing the 

unexposed sample face), TC 4 in the top right corner, TC 6 in the bottom left 

and TC 7 in the bottom right corner. 

The data from these thermocouples can be found in graphical form in 

Appendix A of this report and in tabular form in the Test Data Summary 

section. 
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Albi Manufacturing SSV ASTM E 119 
WFCi PN# 04042d 

TEST DATA SUMMARY 

Test Observations 

Test Date: 7/01/2004, 3: 12 PM 
Specimen Tested: Sample Cl- 2X4 construction covered with Albi Clad TF 

coated 5/8" Type X gypsum wallboard (see p6) 
Furnace: Small-Scale Vertical Exposure Furnace 
Cameras: 1 digital still camera and 1 video camera 
Ambient Temp/Humidity: 74F/54% 

Test Time Event 
(h:mm:ss) 

0:00:00 Ignite Furnace, Test Started 

0:01:00 Sample intumescing on exposed surface 

0:02:10 Entire surface has intumesced 

0:06:32 Sample surface is black with minor cracks around perimeter 

0:17:10 Small spots have appeared where the intumescent has 
divots, may be over nail locations 

0:20:30 Intumescent material discoloring to an ash grey or white 

0:30:00 Flaming on exposed surface at top right corner 

0:34:04 Flames trying to attach along top edge 

0:36:15 Exposed intumescent is white and fluffy, portions approx. 
1/2" thick are fallinq from the sample 

0:40:00 Pad covering TC 4 fell from sample and was re-attached 

0:41:28 Approx. 1/2 of the exposed intumescent has fallen from the 
sample, mostly on the lower half 

0:46:30 Two small areas seem bared to the substrate with no 
intumescent material left 

0:50:35 Intumescent material continues to crumble and fall from the 
sample 

1 :04: 10 Gypsum surface is visible on most of the exposed side 

1:07:19 Attached flames on exposed face on center/left side 

1:10:59 Attached flames at bottom portion across sample 

1: 15:44 Flames around entire exposed sample perimeter 

1: 34: 38 Sample failed test; Temp. on unexposed surface passed 
200C 

1:35:00 Stop Test 
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